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Aadco Testing & Research Laboratory Private Limited,

F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

! Product / Material | Specific Test Performed ! Test Method Specification

+ of Test :

ISO/IEC 17025: 2005
TC-8006 (in lieu of T-3157, T-3158)

24.10.2018 to 23.10.2020

; agalnst which tests are

' BUILDING MATERIAL

+

Cement (OPC) + Silicon dioxide

+ Aluminium oxide

i Iron oxide

+ Calcium oxide

+ Magnesium oxide

i Sulphuric anhydride
' Insoluble Residue

+ Total Chloride

gy gy g

+ Portland + Loss on Ignition

| Pozzolana Cement ! Magnesium oxide

Loss On Ignition

+----4

1 1S 4032:1985 (RA 2014
' 1S 4032:1985 (RA 2014
1 1S 4032:1985 (RA 2014
1 1S 4032:1985 (RA 2014
1 1S 4032:1985 (RA 2014
1 1S 4032:1985 (RA 2014
1 1S 4032:1985 (RA 2014
: IS 4032 1985 (RA 2014

~— N N N S N ~—

LIS 40321985 (RA 2014)
| 1S 4032:1985 (RA 2014)

IS 1727:1967 (RA 2013)
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Last Amended on --

I Range of Testing / :
, ' Limits of Detection

____________________________

B e |

' 1% to 5% :
' 15 % to 35 %
12%1t05% E
'2%to10% :

1%to10 %
'1%t05% :
1% to5%

1 0.01 % 10 0.1% :

1 % to 5% |
1% to 10%

0.1%t05% !

+ (PPC) : Sulphuric anhydride 1 1S 4032:1985 (RA 2014) '1%1t05% !
L . Insoluble Residue +15.4032:1985 (RA2014) 25%1035% . :
: Portland Slag ' Loss on Ignition ' IS 4032:1985 (RA 2014) '1%t05% !
: Cement (PSC) + Magnesium oxide 1 1S 4032:1985 (RA 2014) ' 1% t0 10 %
: i Sulphuric anhydride 1 1S 4032:1985 (RA 2014) ' 1%1t05% :
; ' Insoluble Residue 1 1S 4032:1985 (RA 2014) 12 %108 % :
S { Sulphide Sulphur _________ {194032:1985 (RA2014) ___ 102%102% ;
: Concrete ' Sulphate : BS 1881 (Part 124): 1988 10.05% to5 % !
S ‘Chloride iBS 1881 (Part 124): 1988 i0.05%105% |
+ Micro Silica + Silicon Dioxide (SiO,) 1 1S 1727:1967 (RA 2013) 1 50 % t0 99 %
. i Moisture 1 1S 1727:1967 (RA 2013) 10.1%1t05% '

A

Malancha Das
Convenor

Nitan Garg
Program Manager
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' Building L|me
CaImte Dolomite

1 (POP) or Gypsum
» Building Plaster

v Specnflc Test Performed ! Test Method Specification

Fmmmmmmmm ooy

Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

ISO/IEC 17025: 2005
TC-8006 (in lieu of T-3157,

24.10.2018 to 23.10.2020

Loss On Ignition
Silicon Dioxide (SiO,)

Calcium Oxide (CaO)

Magnesium Oxide (MgO)
Iron Oxide (Fe,0,)
i Aluminium Oxide (Al,O,)
Total Chloride (CI)

Sulphur Trioxide (SO,)

+ Calcium Oxide (CaO)

i Magnesium Oxide (MgO)

Loss On Ignition

Dry Material Content
+ Ash Content

1 Silicon Dioxide (SiO,)

j Aluminium Oxide (Al,0;)
+ Iron Oxide (Fe,05,)
i Magnesium Oxide

! (MgO)

bm e e mmdccmmmc e e ————— - A

Malancha Das
Convenor

T7-3158)

; agalnst which tests are

{ (RA2017)
1 1S 1760 (Part 3): 1992
| (RA2017)

IS 1760 (Part 3): 1992
(RA 2017)
' 1S 1760 (Part 3): 1992
(RA 2017)
+ 1S 1760 (Part 3): 1992
' (RA 2017)
: IS 1760 (Part 5): 1991

-|s 1288: 1982 (RA 2012)
1 1S 1288: 1982 (RA 2012)
! 1S 4032: 1985 (RA 2012)
i IS 2547 (Part 1):1976

' (RA 2012)

1 1S 9103:1999 (RA 2008)

1 1S 9103:1999 (RA 2008)
1 1S 9103:1999 (RA 2008)
)

1 1S 1727:1967 (RA 2013

: IS 1727:1967 (RA 2013

)

)

1S 1727:1967 (RA 2013)
1 1S 1727:1967 (RA 2013)
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I Range of Testing / :
, ' Limits of Detection

____________________________

_________________________

1% to45 % '
0.1%to24 % :

0.1 % to 60 %

0.1 % to 40 % !
0.1%1to5%
0.1%1to5% |

0.01 % t0 0.5 % :

b m e e e e e e e mmmmemmmmemma- 4

........................ 1

' 20 % to 50 % '
1 20 % to 40 %
' 0.05 % to 1.0 % :
12%1t015 % i
10 % to 70% 1;
5% t0 20 % ;

L S,

Relative Density : 1.00 to 2.00
' Chloride Content 1 1S 6925:1973 (RA 2008 1 0.01 % to 0.1% '
_____________________ iPHvalue 1189103:1999 (RA2008) _ _:2t013 . __ .

120 % 10 70 %
1 5 % to 40 % -
15 % to 30 %
1 0.1%t0 10 % :

10.01%1t05%

e e e e P

Nitan Garg
Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 3 of 29
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''SI. ! Product / Material | Specific Test Performed ! Test Method Specification I Range of Testing /
+ of Test ; + against which tests are , ' Limits of Detection
i iiiiieo.._..iperformed ]
C " Total Chloride (CI) 1S 4032:1985 (RA 2014) 10.01 %1005 % :
5 5 ' Loss On Ignition 1 1S 1727:1967 (RA 2013) 10.1%to 15 % 5
S S s Moisture .. 11517271967 (RA2013) . 1 01%05% .. :
' II. ' SOIL & ROCK ' ! ! '
[ fommmmmmmmmmm s TS e oz i
¢ 1. : Soil : Water Content 1 1S 2720 (Part 2): 1973 10.5%t040 % !
; 5 5 | (RA 2010/Sec I) 5 !
: : ' pH value 1S 2720 (Part 26): 1987 12t0 13 '
: i i i (RA 2011) Clause. 2 E i
; ; ! Electrical 1 1S 14767: 2000 : 1 mS/m to 2000 mS/m
I | . Conductivity  (RA2010) ‘ |
i i i Organic Matter 1 1S 2720 (Part 22/ Sec I): 1 0.05 % to 30 % i
; ; ; 1 1972 (RA 2010) ; ;
: : i Organic Carbon 1 1S 2720 (Part 22/ Sec 1): 1 0.03%t0 15 % :
i i i 1 1972 (RA 2010) i i
+ Carbonates 1 1S 2720 (Part 23): 1976 10.01 % to 15 %
! ! : } (RA 2010) : !
i i ' Total soluble sulphate as ! IS 2720 (Part 27): 1977 1 0.05 % to 10 % i
S ; £S04 1(RA2010)Clause. 2 . S ;

lll. | METALS & ALLOYS ' ' '
: 1. ! Mild Steel  Carbon 1S 228 (Part 1): 1987 1 0.05 % t0 0.5 % ;
! ! ! ' (RA 2012) Amd. 1 ! !
5 5 + Sulphur i IS 228 (Part 9): 1989 10.01%t0 0.5 % i
L i | (RA 2009) 5 |
: : 1 Silicon 1 1S 228 (Part 8): 1989 1 0.05%t05.0% :
P i | (RA 2009) i i
+ Manganese 1 1S 228 (Part 2): 1987 10.1%102.0%
: : ' : (RA 2012) : :
+ Phosphorous 1 1S 228 (Part 3): 1987 10.01 %1005 %
e e HRAZ0M2)

Malancha Das Nitan Garg

Convenor Program Manager
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Page 4 of 29

____________________________ performed
Nickel 1S 228 (Part 5): 1987

' (RA 2009)

Phosphorous 1 1S 228 (Part 3): 1987
' (RA 2008)
Carbon 1 1S 228 (Part 1): 1987

1 (RA 2012)
Chromium v Amd. 1

1 1S 228 (Part 6): 1987
Silicon + (RA 2009)

' 1S 228 (Part 8): 1989
Manganese ' (RA 2009)

1 1S 228 (Part 2): 1987
Sulphur ' (RA 2012)

i IS 228 (Part 8): 1989
___________________________  (RA2009) .
COATING !

___________________________ S

Mass Zinc Coating '

IS 6745:1972 (RA 2011)
, ' Amd. 5, Clause. 5

Uniformity of coating - IS 2633:198 (RA 2010)
i Thickness of Anodizing

coating

IS 5523:1983 (RA 2010)
 Amd 1, Clause. 2.3

''SI. ! Product / Material !
: of Test
1”2, ! Stainless Steel |
IIV. T PAINTS & SURFACE
F1 Steel Products 5
- '
' 2. ' Aluminium

S  Products !
V. ' WATER
;‘“1’.“?’6565%&]&[66 """" .
' i Water :

Malancha Das
Convenor

i Volume of 0.02 N H,SO,

required to neutralize
100ml of sample

Last Amended on --

Range of Testing /
Limits of Detection

________________________________________________________

_________________________

0.2 %10 1.0 % :
0.1%1t01.5% :

0.01 % t00.5 % :

Nitan Garg
Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 5 of 29
Validity 24.10.2018 to 23.10.2020 Last Amended on --
{ SI. | Product / Material : Specific Test Performed | Test Method Specification | Range of Testing/ |
+ of Test ; + against which tests are ' Limits of Detection
o ii....._._._.iperformed i
S S e L(RA2006) e :
' ' ' pH value IS 3025 (Part-11), 1983 12to0 13 '
S SO AR LRA2012) S j
' ' ' Chloride content ' IS 3025 (Part 32): 1964 ' 5 mg/l to 5000 mg/l '
T S LRA2009) R ;
! ! : Sulphate content ' IS 3025 (Part 24): 1986 : 10 mg/l to 2000 mg/l !
T S L(RA2009) T ;
' ' ' Inorganic Solids ' 1S 3025 (Part 18): 1984 : 1 mg/l to 10000 mg/l
S S LRA2012) e j
' ' ' Organic Solids 1 1S 3025 (Part 15): 1984 1 mg/l to 4000 mg/l v
S L ___________________________ +(RA2009) ... S ;
' ' ' Suspended Matter 1 1S 3025 (Part 17): 1964 1 2 mg/l to 3000 mg/l '
S S R $(RA012) . e ;
+ 2. ! Packaged Drinking : Colour ' 1S:3025 (Part-4), : 1 Hazen to 500 Hazen
i | Water/ Human D e tAmd. 1:1983 . S :
:  drinking water/  : Odour _ _ . .. 1lS:3025(Part-5):1983 ; Qualitative :
: : Irrigation water/ ' Total Dissolved Solids ' 1S:3025(Part-16), i+ 5mg/l to 10000 mg/l
+ Industrial water i : Amd.1:1984
o iiie.._._.iPHvalie _____11S:3025(Part-11),:1983 4013 .
i iGhloride ... 119:3025(Part-32):1988  ___:2.5mg/lto 1000 mg/l _ :
S :Sulphate_ .. +15:3025 (Part-24) 11986 1 mg/l to 2000mg/l ___
! ! ' Calcium 1 1S:3025 (Part-40), ' 1.0 mg/l to 200 mg/l !
S S e | Amd. 11991 e
: ! - Magnesium ' 1S:3025 (Part-46), Amd. 2: : 0.5 mg/l to 100 mg/I !
! ! ! ' 1994 ! !
A " Sodium (as Na) 15:3025(Part-45), Amd 105 mgli to 200 mg/l. !
S S L ___________________________ ’+_1_:J9_9_§ _______________________ j ________________________ ;
' ' ' Potassium 1 1S:3025(Part-45), : 0.05 mg/l to 100 mg/I,
S S S tAMd.11993 . LS :
Malancha Das Nitan Garg

Convenor Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
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Accreditation Standard ISO/IEC 17025: 2005
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''SI. ! Product / Material TSpecmc Test Performed ! Test Method Specification ' Range of Testing /

: of Test + against which tests are Limits of Detection
e tperformed
Co ! Carbonate (As CaCO,) ! 1S:3025(Part-51):2009 By Calculation ‘;
S S . LRA2009) ...
S S : Conductivity . +15:3025 (Part-14) :2013 1+ 1usto 2000ps /om .
! ! ' Bicarbonate (as CaHCO,) 71S:3025 (Part-51) :2001 ' By Calculation !
S S e {RA2006 LS :
: + Sulphite 1 1S:3025 (Part-28) :1986 + 2 mg/l to 500mg/I
: : ; ' (RA 2003) ; !
Malancha Das Nitan Garg

Convenor Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 7 of 29
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' SI. ! Product / Material : Specific Test Performed : Test Method Specification : Range of Testing/ !

: of Test + against which tests are ' Limits of Detection

e ... i performed

l MECHANICAL TESTING l
! 1. T BUILDING MATERIAL LT Vo ?
{1 Cement | Setting Time FE F
: ' (OPC/PPC) ! Initial ' 1S 4031(Part -5): 1988,(RA ! 20min to 600min :
5 i * Final 1 14) + 30-600 Minutes 5
T ! Soundness By Le-chatellier! IS 4031(Part -3): 1988,(RA  : 05mmto 10 mm ?
S S R A . LS :
S S : Soundness By Autoclave  : ... 1001%02% . :
: ! i Compressive strength ' IS 4031(Part -6): 1988,(RA ! 5 N/mm?to 70 N/mm? :
P o o 14) ___________________________ o :
A " Fineness By Blain's air 1 1S 4031(Part -2): 1999.(RA + 150 m?/kg to 400 mi/kg  *
' permeability, 1 13)
pamenn fmmemmmmcmmmecamaacaas fromm e m i m oo LTI T ECE P PP SRR B T T T T TR 1
' ' ' Fineness By Dry sieving ! IS 4031(Part-1):1996, : 0.05% to 100 % '
S S s H(RA2011) b e ;
' ' i Density 1 1S 4031(Part-11):1988, 1 2gm/cc to 3.5 gm/cc '
: : : . (RA 2014) : :
b----- frmmmmmm e fozmmmmmmmm oo i bt b bbbl I h R LR E L L EE LR 1
' ' 1 Consistency 1 1S 4031 (Part-4):1988, 1 20% to 40 % '
S SO e (RA2014) et ;
! ! ' Drying shrinkage ' 1S 4031(Part-10):1988, 1 0.01% to 5% !
S R t(RA2014) e :
: 2. ! Concrete hollow/ ' Density ' 1S 2185 (Part 1): 2005 ' 1500 kg/m? to :
+_____;solidblock e 1(RA2010) 1 3000kg/m? . ;
' '  Water Absorption ' 1S 2185 (Part 1): 2005 1 0.5% to50 % '
S S e L(RA2010)
teeeeeee........Compressive Strength ____i1S 2185 (Part): 2005 i 1N/mm?to 30 N/mm? __:

Malancha Das Nitan Garg

Convenor Program Manager
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i Limits of Detection

________________________________________________________

g A

AR iy g

Dimension:

Ay A g

_________________________________________________________

e e gy g i

e ey g e

' 4. ' Cement concrete

[ e +
* 5. ' Ceramic Tiles/ !
; + Vitrified Tiles '
boomes P H
o :+
S S ;
' 6. ! Flush Door !
; + Shutter :
oo P H
o :+

g A

______________

Malancha Das
Convenor

___________________________ B D L R T

Bulk density

DIN 1048 (P-5) 1991

+---- -

1 1S 13630 (Part 2): 2006

11513630 (Part 13): 2006
! (RA 2016)

' 1S 13630 (Part 2): 2006

| (RA 2016)

' 1S 4020 (Part 15): 1998
} (RA 2013)

1 1S 4020 (Part 14): 1998

* 1S 4020 (Part 13): 1998
' (RA 2013)
1 1S 4020 (Part 13): 1998
' (RA 2013)
1 1S 4020 (Part 13): 1998

+ 50mm to 120 mm

________________________________________________________ 1

1: Tmm to 25mm '
R i
' 0.1% to 25 % '
fommm e i
'1to9 '
. i
' 1.5 g/lccto 2.5 glcc '
e — i
' Qualitative !
S ;
' Qualitative '

Qualitatve ?

Nitan Garg
Program Manager

_________________________________________________________

(g g . s v oy



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 9 of 29
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''SI. ! Product / Material ' Specific Test Performed ' Test Method Specification : Range of Testing/ |

+ of Test + against which tests are ' Limits of Detection

i _iperformed i

v [ T VIS 13757:1993,(RA 11) . :
S R e 1 15.12894:2002,(RA 12)
ot oo..___.t\Waterabsorption ________:1S3495(Part-2):1992,(RA11) :1%1t040%
oo vEfflorescence ___________:IS3495(Part-3):1992, (RA 11): Qualitative test _____:
b1 Compressive strength 1 IS 3495(Part-1):1992, (RA 11): 5Mpato39 Mpa .
:_8. 1 Coarse Aggregate : Flakinessindex _____ _ :152386(Part-1):1963, (RA11): 5% 1050 %
‘oot _iElongationIndex _______ :152386(Part-1):1963, (RA11): 5% 1050 %
i1 Bulkdensity _________ :152386(Part-3):1963, (RA11): 1kglitod kgl
oo Specificgravity ______:1S2386(Part-3):1963, (RA11): 15t05
et Water absorption 1 152386(Part- 3):1963,(RA11) :101%to 5%
‘oo tiiiieeeeeeo..__.iCrushingvalue __________:1152386(Part-4):1963,(RA11) :5%1t050%
S S Impactvalue . 1S .2386(Part-4):1963,(RA 11) 1 5% 1050 % . ___ :
' ' ' Los Angeles abrasion 1S 2386(Part-4):1963,(RA 11) ! 5% to 50 % '
: ' ! value : : '
S S 1 10% Fines value +1S.2386(Part-4):1963,(RA 11) : 5Tto 70T .. ;
' ' ' Soundness test 1 1S 2386(Part-5):1963, (RA 1 0.1% to 25 % '
S . P L) B . ;
' ' ' Sieve analysis ' 1S 383:2016 ' 0.1% to 100 % '
S e + 182386 (Part-1):1963,(RA 11): (6mm to 125mm) :
S S + Organic impurities + 1S 2386(Part-2):1963,(RA 11)_: Qualitative test
lr _____ T _____________________ Deleterious materials e I 1
! ; ' Material finer than ' 1S 2386(Part-1):1963,(RA 11) 1 0.1% to 10 % ;
S S L75micron ... R
oo L Clay lumps 11S.2386(Part-2):1963,(RA11) :UptoS%
b1 CoalandLignite ________:1S2386(Part-2):1963,(RA11) 1 01%t02%
:_9. i Fine Aggregate __ :Bulkdensity ______ :11S52386(Part-3):1963,(RA11) : 1kg/l todkg/l
ot ..___.iSpecificgravity _________:152386(Part-3):1963,(RA11) : 154
oo .______it\Waterabsorption ______ :152386(Part-3):1963,(RA11) :01%t05%
‘oo tiio_....__.iSoundnesstest ___ :1S52386(Part-5):1963,(RA11):01% t020% ________:
oot __....__.iSieveanalysis 1153832016 ___  __  101%t0100%

Malancha Das Nitan Garg

Convenor Program Manager
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' SI. ! Product / Material : Specific Test Performed : Test Method Specification : Range of Testing/ !

: of Test + against which tests are ' Limits of Detection

.. performed

b e ... 1 15,2386 (Part-1):1963, (RA 11): (0.150 mm to 10 mm) __ :
et iiiiieiee....._.pBukingofsand _______ __:1S2386(Part-3): 1963, (RA11): 1% 1025 % _ __ _______:
S S : Organic impurities : 1S 2386(Part-2):1963, (RA 11): Qualitative
Ir _____ * _____________________ Deleterious materials e e 1
' ' ' Material finer than ' 1S 2386(Part-1):1963,(RA 11) : 0.1% to 20 % '
S S L75micron ... e S :
i Clay lumps ___11S.2386(Part-2):1963,(RA11) i Upto 5% ...
etiiiiiiieie.......CoalandLignite _______11S2386(Part-2):1963,(RA11) :0.1%102% .
: 10. _: Bituminious Mix __ . Bitumen Content fIRCSP-11 . . 12%010 % ... :
' 11. ' Bentonite ' Moisture Content 1 1S 6186: 1986 (RA 2015) '"1% 015 % '
S S e s Appendix A2 et ;
' ' ' Gel Formation Index 1 1S 6186: 1986 (RA 2015) ' Qualitative '
S R iAppendix A4 LS :
' ' ' Swelling power 1 1S 6186: 1986 (RA 2015) : Upto 100 ml '
S S L e +Appendix A5 e :
; ; ' Fineness by Dry & wet ! IS 6186: 1986 (RA 2015) ' 60% to 100% :
S S e 1 Appendix A6 e ;
' ' ' Sand content 1 1S 6186: 1986 (RA 2015) ' Upto 5 % '
S S R tAppendix A9 LS :
: 12, 1 Paving Bitumen/ | Specific Gravity | _____ 1189.1202: 1978 (RA2014) _ __:1%t05 ... :
! i Industrial ' Penetration 1 1S 1203: 1978 (RA 2014) ' (51t0400) mm '
b : Bitumen/ Modified . [ (110mm)y
i ____:Bitumen . SofteningPoint _________ 1181205:1978 (RA2014) _ :30°Ct0200°C__
i Ductility, . 11S.1208:1978 (RA2014) __ i5cmto100cm __ ______ _:
e Flash Point _ _11S1448 (Part69): 2013  :150°Ct0350°C _ ____ _:
S S 1 Firepoint .. 1151448 (Part 69): 2013 :100°C10350°C .. :
' ' ' Solubility in 1 1S 1216: 1978 (RA 2014) ' 10% to 100 % '
S : Trichloroethylene R S :
' 13. ' Hardened  Compressive strength 1 1S 516:1959, (RA 13) 1 5 N/mm? to 80 N/mm? '
\_....iConcrete N R S i

Malancha Das
Convenor

Nitan Garg
Program Manager



' SI. : Product / Material

: of Test

1 14. | AACBLOCK " Bulk density

S S H _

: : 1 Compressive Strength
A S bossseseeeeisoo
' ' ' Drying Shrinkage

boomee o S
: : : Dimensions
b iLengtn T
et Wdth .
. itReignt .
Il SOILANDROCK _ . ...
¢ 1. ' SOIL ' Specific Gravity

pomenn TR LT ULy Ly T
: : : Water Content

bommo- O R
: : i Grain Size Analysis

i‘ """ ‘i‘ """"""""""" 'i"'_"'_"'_'"_ """"""""
' ' ' Liquid Limit

S S bosoeieeeiil
' : ' Plastic Limit
A " (1)Light Compaction
' (2)Heavy Compaction
pmmm-- fmmmmmmmmmmmmmmaaaa frommmmmm e e e
' ' ' California Bearing Ratio
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118 6441 (Part 2): 1972
| (RA 2017)

1182185 (Part 3): 1984
1 (RA 2010)

_—y

b ——1

S 2720 (Part 3/ Sec I):
+ 1980,(RA 2011)

IS 2720 (Part 2): 1973
' (RA 2010)

_————t-

S 2720 (Part 4): 1985
RA 2010)

t-------t
-

' 1S 2720 (Part 5): 1985,

1S 2720 (Part 7): 1980
! (RA 2010)
1 1S 2720 (Part 8): 1983

Page 11 of 29

"""""""""""""""" b Bttt |
1
1

Last Amended on --

________________________________________________________

1100 to 1000 kg/m® :
- i
1 0.5 to 20 N/mm? :
b mm e i
+ 0.001 10 0.50 % '
e e
| 100mm to 1000 mm !
| 100mm "to 1000 mm__":
| 50mm to 1000 mm_____
R ;
'1to4 '
fomm e i
: Upto 50 % '
e H
v 510100 .
' (Sieve size4.75mmto
1 0.075 mm) % :

10 to 50 % :
b e i
'0to 50 % '
{'MDD: 1'glec o 3gice |
1 OMC: 1 g/ccto 20 g/cc !
 MDD: 1 g/ccto 3 glcc ¢
1OMC: 11020 glec . :
1% t0 80 % '
Upto90 % T

g g g

Malancha Das
Convenor

Nitan Garg
Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005
Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 12 of 29
Validity 24.10.2018 to 23.10.2020 Last Amended on --

''SI. ! Product / Material | Specific Test Performed Test Method Specification ' Range of Testing / :

Limits of Detection '

o

[ T
]
]
]
]
]
]
'
]
]
]
'
1
]
]
'
]
]
]
]
]
]
]
]
'
]
]
-

.......................... 1

IS 1608:2005,(RA 10) ' 300 N/mm?to 900 '
bar, structure o i ;

steel, M. S. Pipe, g-ii .Yield stress/0.2% proof
G. I. Pipe, H.D. | stress

. Wire, Hollow | iii. Elongation wsumsmm5@A1m Ja%mso% :

I' """"""""""""""""""""""""""""""""""""""""""" 1

+ Section  iv. Total Elongation at ' IS 1608:2005,(RA 10) 5% to 30 %
- maximum force

: Bend test

........................................................ {

IS 1608:2005,(RA 10) ' 120 N/mm? to 700 '

S 1599:2012
1S 1786:2008,(RA 13)

]
1
]
]
]
]
'
]
]
]
'
]
]
]
1
]
]
]
1
1
]
]
]
1
]
]

-

Qualitative Test '
' Angle at 180°
Mandrel size '
1 (20, 24, 28, 30, 32, 36, .
1 40, 42, 48, 50, 56, 60, '
64,70, 72, 80, 84, 96, !
100, 112, 120, 125, 140,
150, 160, 175, 180, 192,
196, 200 )mm i

L R

Rebend test

__________________________ 1

IS 1786:2008,(RA 13) ' Qualitative Test :
'Anmeat135°&1575°
+ Mandrel size (20, 24,
1 28, 30, 32, 36, 40, 42, !

572,80,84,96,100,112,5
1 120, 125, 140, 150, 160, !
1 175, 180, 192, 196, 200)

B L L L B T T

4
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' SI. ! Product / Material ; Specific Test Performed : Test Method Specification ; Range of Testing/ |
: of Test + against which tests are ' Limits of Detection
i iiiiiel.._..iperformed ]
{ 2. |High Strength [ Mass per meter 11S1786:2008,(RA13) 11 0.001kgto 100kg !
! + deformed steel 1 1S 1730:1989,(RA 09) 5

steel, M. S. Pipe, ' 1S 808:1989,(RA 09)
G. I. Pipe, H.D. 1 1S1852:1985,(RA 09)

bar, structure E 1 1S 1732:1989,(RA 09) :
Wire, Hollow 5 :

Section + Dimension + 1S 1730:1989,(RA 09)
: : i Length 1 1S 1732:1989,(RA 09) i 1mm to 5000mm :
5 5 + Width 1 1S 808:1989,(RA 09) © 1mm to 3500mm i
+ Thickness 1 1S 1852:1985,(RA 13) + 0.01mm to 25 mm
! : : ' 1S 1239(P-1):2004,(RA 10) ! :
i i ; 1 1S 1161:2014 ; i
S S e 11S4923:1997,(RA09) . L :
: : i Rockwell Hardness test | IS 1586(P-1):2012 ' :
5 i ' HRA ; ' 30HRA to 88HRA 5
HRBW 5 30 HRBW to 100HRBW !
S S cHRC b iiiiiiieo.....120HRCto70HRC
3. ! Aluminium and i TensijleTest &+ &
:  alloys, bars and [ iTensile strength __~_"115 1608:2005, (RA 10) i 200N/mm? to 560N/mm’ !
i 1 rods etc. | .0.2% proof stress________11S 1608:2005, (RA 10)._______: 150N/mm? to 450N/mm” :
: : (20mm & Above | jii. Elongation _____  11S1608:2005, (RA10)  11%1050%
, | diameter) : Dimensions ! 1S 2673:2002, (RA 07) ; ;
: : ' Length ' 1S 2676:1981, (RA 07) ' 500 mm to 5000 mm :
: 5 ' Width 1 1S 2677:1979, (RA 07) + 0.02 mm to 300 mm 5
+ Thickness 1 1S 2678:1987, (RA 06) +0.01 mm to 25 mm
: : : ' 1S 2826:1986, (RA 06) : !
5 5 ; 1 1S 3965:1981, (RA 06) ; 5
D e .. 119647721983, (RA10) il
etiiiiiieio........LFreedom fromdefects ____:1S733:1983,(RA06) _______:Qualitative _____________:
Malancha Das Nitan Garg
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''SI. ! Product / Material | Specific Test Performed ! Test Method Specification I Range of Testing /

: of Test + against which tests are + Limits of Detection
i ii....._._._.iperformed i
e ; 718 737:2008, (RA 13) : :
5 5 ; 1 1S 738:1994, (RA 10) ; 5
. e D e 1 15.1285:2002, (RA13) .. S :
3 t t+ T b 1
' 4. ' Galvanized steel ' Size 1 1S 277:2003, (RA 13) ! '
+ sheet (Plain & + Thick + 0.05mm to 5 mm
: . Corrugated) . Length ‘  500mm 5000 mm :
i i ' Width E ' 250mm to 3000 mm i
S S tDepth . L :8mmto25mm :
et Mass L 118277:2003, (RA13) ____i1gmto30000gm_
+ Bend Test + 1S 277:2003, (RA 13) + Qualitative Test, Angle .
: : : : ' at 180°, Mandrel size :
5 i ; ; ' (20, 24, 28, 30, 32,36,
e __._......140,42,48,50)mm_ ____ _:
S : Freedom from defects_____: IS 277:2003, (RA13) _____ ; Qualitative_ ;
* IV. : WOOD AND WOOD PRODUCTS : : :
1" 1. Timber & Wood _+ Moisture Content 7151708 1986 (P-1) 1% 1040 % ?
S SO R f(RA2010) ... S ;
S S : Specific gravity _________ 1151708 (Part-2) 1986 1400102000 .. ;
: 2. ! Ply Wood ' Dimension ¢ 1S 303:1989 (RA 2003) ' 1mm to 3000 mm '
N SO b mom e oo S SR ;
' ' ' Moisture content 1 1S 1734 (Part 1): 1983 ' 1% to 50 % '
S L L(RA2008) o |
' ' ' Adhesion of plies 1 1S 1734 (Part 5): 1983 ' Qualitative '
S N S LRA2013) e 5
R S : Water resistance 1151734 (Part-6): 1983 ;Qualitative ;
' 3. | Prelaminated ! Moisture ' 1S: 2380 (Part- 3), Amd. 4 1 0.1% to 50 % '
L | Particle boards | BA9TT S ;
! : from wood ' Water absorption ' 1S: 2380(Part-16), Amd. 4 '0.2% to 25 % '
: : i 1 1977 ' :

Malancha Das
Convenor
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Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 15 of 29
Validity 24.10.2018 to 23.10.2020 Last Amended on --
''SI. ! Product / Material ' Specific Test Performed : Test Method Specification 'liia'r{gé' of Testing/
+ of Test ; + against which tests are ; Limits of Detection
i _iperformed i
‘oot iResistancetosteam _ :15:12823:1990 i : Qualitative
S S : Crackresistance | 115:12823:11990 i 1 Qualitative :
' ' ' Resistance to cigarette ' 1S:12823:1990 ' Qualitative '
S S tbun . L e :
:._-___1________-____________LB?§13_t§f]9‘?_t_Q§ff?lfJ________'_!§_1_2§2_§__1_999_-____________-;_QEJ.%'!t?.tl‘{?_________-___-_.:
: 4. :BlockBoard __ :Defect ______ :115:1659:2004Amd-2 . : Qualitative
i ilength 118:1659:2004Amd2 _:50mmto3000mm _____:
e _otWidth o 118:1659:2004Amd2  :50mmto3000mm
oo+ Thickness _ ___ :1S:1659:2004 Amd2 ___ :0.1mmto 150mm ___ ____:
bt ....__.iStraightnessedge _____11S:1659:2004Amd2 = :0.01% tod4%
e cdeoeeoeeeoooo i Squareness | 119:1659:2004 Amd2 1 001%tod% .
‘oot iResistancetowater . 15:1659:2004Amd2 . : Qualitative
oo teeiooooo_.____iAdhesionofplies ___ :15:1659:2004Amd2 . : Qualitative
' : i Spot Test 1 1S: 1659: 2004 Amd 2 1 Qualitative '
Malancha Das Nitan Garg
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H Specific Test Performed ! Test Method Specification

1 IS 5831-1984, RA .2016

1 1S 10810(Part-7):1984,

Range of Testing /

1N to 2500N |

; of Test + against which tests are ' Limits of Detection
e i .___iperformed !
5 ELECTRICAL TESTING 5
! 1. T CABLES AND ACCESSORIES i i 1:
1. T PVClnsulated [ A.Tests onconductor i T . ;
+ unsheathed and r i Annealing test (for 1 1S 8130-2013 1 0.2% to 200% '
; | sheathed 5 Copper) 5 IS 10810 (Part-1):1984, ; 5
' i Cables/cords with :r ___________________________ ' RA_-_Z_(_)] e * ________________________ 1
. 1 rigid and flexible ! Tensile test '1S 8130-2013 ' 1N to 2500N :
5 + conductor for i (for Aluminum) 1 1S 10810(Part-2):1984, ; 5
: ' rated voltage upto ! + RA-2016 ; ;
: 1 and including | Wrapping test T1S '8130-2013 T Qualitative :
i : 450/750Volts ! (for Aluminum) ' IS 10810(Part-3):1984, i i
' 1 1S 694:2010 ! ' RA -2016 ' '
? + :+Conductor Resistance TIS 8130-2013 * 0.2uQ to 11Q :
i i ' tests 1 1S 10810(Part-5):1984, ; 5
S . e tRA-2016 . L :
: : i Persulphate test (Tinned ' IS 8130-2013 i Qualitative :
+ copper conductor cable IS 10810(Part-4):1984,
S LS wonly) ... :RA_:Z_QJ_G_ ____________________ L :
: : i B. Test for overall 1 1S 10810(Part-6):1984, 1 0.01 to 150mm :
5 i + dimension, thickness of : RA -2016 1 0.001 to 25mm 5
' ' ' insulation & sheath : : '
pm=--- tommommmmmsmmmmm--e- i ekttt e niaiaieieedel el ettt aiaiatt 1
! ! ' C. Physical test on ' ' !
; ; - msulatlon & sheath : : :
[ EEEEE T ------------------------------------------------ L 1 ------------------------ 1

hmmmmcdcccccccccm e m— -

: RA .2016

2 5% to 650%

Py Y

Malancha Das
Convenor

Nitan Garg
Program Manager



Laboratory

Accreditation Standard

Certificate Number

Validity

i

ARy e’

Malancha Das
Convenor

Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

ISO/IEC 17025: 2005
TC-8006 (in lieu of T-3157, T-3158)

24.10.2018 to 23.10.2020

v Specific Test Performed ! Test Method Specification
- ; agalnst which tests are

H 1S 10810(Part-10):1984,
s ’ RA-2016 ...
i Tensile strength & 1 IS 5831-1984, RA .2016

+ Elongation at break 1 1S 10810 (Part-11):1984,

: After ageing
1S 5831-1984, RA 2016
1 1S 10810(Part-12):1984,
' RA -2016

' 1S 5831:1984, RA .2016
1 1S 10810(Part-14):1984,

' Shrinkage tests

7155831:1984, RA .2016
! 1S 10810(Part-15):1984,
715 5831:1984, RA .2016
! IS 10810(Part-60):1988,
715 5831-1984, RA .2016
} 1S 10810(Part-20):1984,
715'5831:1984, RA .2016
! 1S 10810(Part-21) :1984,
___________________________ fRA2016 .
' IS 10810(Part-53):1984,
___________________________ ’RA_:Z_QJ_G_____________________
' IS 5831-1984, RA .2016
! 1S 10810(Part-43):1984,
___________________________ tRA-2006 .
' 1S 694:2010 Riff-2016
1S 10810(Part-45):1984,
! RA :2016

Page 17 of 29
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I Range of Testing /
, ' Limits of Detection

1N to 2500N
1 2.5 to 650%
. Upto 200°C
' Up to 200°C
0.01mm to 150mm,

Qualitative
Upto200 C

Up to 200°C
Upto 200 °C

Qualitative
(-)50°C to 50°C

Qualitative
1 (-)50°C to 50°C

0.01mm to 1000mm
Upto 60sec

100 X 10°MQ

(At 500V DC)

 Upto 10 kV,
Qualitative

i ([

________________________________________________________

.................................................................................................... q

........................ 9

________________________ 4

________________________ 1

........................ q

........................ 9

________________________ 1

________________________ q

........................ q

(e
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''SI. ! Product / Material | Specific Test Performed ! Test Method Specification ' Range of Testing /

: of Test + against which tests are Limits of Detection
e i .___iperformed !
C TA.C. High voltage testat IS 694:2010 Riff-2016 T0to 5/10 KV, :
5 5 j Room temp. 1 1S 10810(Part-45):1984, ' Qualitative 5
b L et RA016
'+ 2. ' PVC Insulated A. Tests on conductor e o :
| i cables for Working | Annealing test T1S 8130-2013, 10.2t0 200% ‘;
: voltage Upto and | (for copper) 1 1S 10810(Part-1):1984,
' ' including ! i RA -2016 . ‘
; | 1100Volts 5 i i i
; ;1IS1554 (P-1)1988 | e e ;
! ! ! Tensile test 1S 8130-2013 ' 1N to 5000N :
i i i (for Aluminum) 1 1S 10810(Part-2):1984, ; 5
S e e tRA-2016 . L :
: : i Wrapping test ' IS 8130:2013, i Qualitative :
5 5 + (for Aluminum) ' 1IS10810(Part-3):1984, ; 5
S S L tRA2016 . L :
' ' i Conductor Resistance 1 IS 8130-2013, 1 0.02 ohms '
5 i ' tests 5 IS 10810(Part-5)1984, ' to 11 ohms 5
: : : ' RA .2016 : :
p==--- tm-mmmmsmsmomm-------- fo--ommmm----m-----o--ooo--- e ikl e et 1
' ' ' B. Test on Armouring wire ! ! '
S SR candstrip S e ;
' ' - Dimensions ' IS 1554 (Part-1):1988, ' 0.01mm to 150mm '
+ Diameter, mm ' RA .2010
! ! : ' 1S 10810(Part-36):1984, : !
b : | RA 2016 : :
S s L 118397511999 b e ;
' ' ' Tensile strength test IS 1554(Part-1):1988, ' 1N to 2500N v
5 5 : ' RA .2010 : ]
: : : ' 1S 10810(Part-37):1984, : !
: i : 'RA -2016 : E
S s e 11839751999 ... et :
ooliiiiiiieooo....._.LElongationatbreak ___ __:IS 1554(Part-1):1988, ____  _:02%1t0200% __ _____:
Malancha Das Nitan Garg
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Resistivity Test

R i e bl LR E LRl LR Rl
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" RA 2010
' 1S 10810(Part-37):1984,

V1S 1554(Part-1):1988,

i RA 2010

! IS 10810(Part-39):1984,
' RA -2016

| 1S 3975:1999

IS 10810(Part-40):1984,
RA 201 6

1 1IS 10810(Part-41):1984,

+ RA-2011
1 1S 3975:1999

1S 1554(Part-1):1988,

| RA 2010

! 1S 10810(Part-42):1984,
' RA -2016

! 1S 3975:1999

! Physical test on insulation

i & sheath

¥

' Test for overall
dimension, Thickness of
insulation & sheath

IS 1554:1988, RA .2010
IS 10810(Part-6):1984,
RA -2016

-

' 1S 5831:1984, RA .2016
5 IS 10810(Part-7)1984,
' RA .2016

Page 19 of 29
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i Range of Testing/ !
' Limits of Detection !

____________________________

TQualitative ‘;
. ;
' Qualitative !
S ;
1 20 g/m? to 750g/m? !
S ;
' 0.02 Qcm to 100 Qcm !
S :
R i Rl iRl 1
1 0.01mm to 150mm '
+ 0.001mm to 25mm
110 2500N, :
5 LC-1N 5
1 2.5-650% :

gy
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FPmmemeeg-em-eeeeemmmmmemeeme e e e emmmm e mmmmmmmmmmmmm e mmmmmmmmmmmm e e e e e m e mmmmm————————

Loss of mass in airoven | IS 5831:1984, RA .2016
; IS 10810 (Part-10):1984,
+ RA -2016

Tensile strength : IS 5831:1984,RA .2016
+ Elongation at break 1 1S 10810 (Part-11):1984,
i Afterageing (RA2016 .
i Shrinkage tests 1 1S 5831:1984, RA .2016
; 1 1S 10810 (Part-12):1984,
e (RA-2016 .
i Hot deformation tests ' IS 5831:1984, RA -2016
1 1S 10810 (Part-15):1984,
. (RA2016 .

1N to 5000N,

2.5%-650%
Up t0200°C

........................ 9

Up t0200°C,
i 1mm to 300mm

Upto 100%

________________________ 1

i Up to 200°C,
' Upto 200g

1
1
|
|
1
|
|

+
1
1
[
1
1

B ettt 1
[
1
1
[
1
1

+
[
1
1
[
1

A A

Malancha Das
Convenor

Heat shock tests IS 5831-1984, RA .2016
1 1S 10810 (Part-14):1984,
RA -2016

?Insulatlon resistance test TIS 5831:1984, RA .2016

1 1S 10810(Part-43):1984,
e PRA2016
i High voltage 1 IS 1554:1988, RA .2010

' (water immersion AC test) : IS 10810:( Part-45):1984,

L ___________________________ tRA-2016 .
1 High voltage 1 IS 1554:1988, RA .2010

: (water immersion DC test) 1 1S 10810 (Part-45)-1984,

L ___________________________ : fRA2016 .
i A.C. High voltage at room ' IS 1554:1988, RA .2010

5 temp. 1 1S 10810(Part-45):1984,
e (RA2016 .
' Flammability test ' IS 1554:1988, RA .2010

: Qualitative
' Up to 200°C

........................ 9

100 X 10° MQ (At
' 500V DC)

________________________ 4

Upto 10 kV,
' Qualitative

v 1kVto 3kV
' Qualitative

........................ q

1 0 to 5/10 kV,
Qualitative

........................ 1

Upto 600mm

l
1
)
1
+
1
L)
1
1
)
+
1
1
L)
1
1
)
R il Rl 1
1
1
)
1
1
+
L)
1
1
)
1
+
1
)
L)
4
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Range of Testing /
Limits of Detection

________________________________________________________

'’ SI. ! Product / Material
: of Test

:_3.__i Cross Linked

' ' Polyethylene

+ Insulated PVC

; . Sheathed Cables

A i for Working

i voltage including |
: i 1100 Volts

T 1 1S 7098(P-1) 1988

1S 5831-1984, RA .2016
! 1S 10810(Part-20):1984,
1 RA-2016
1S 5831-1984, RA -2016
IS 10810(Part-21):1984,
RA -2016
IS 5831:1984, RA -2016
IS 10810(Part-60):1984,

EE R Y TR

e

Annealing test (for
copper)

Tensile test (for
Aluminium)

IS 8130:2013
! 1S 10810(Part-2)1984,

e

i Wrapping test (for
Aluminium)

Conductor Resistance
tests

' B. Test on Armouring
W|re and strip

D|men3|ons
Diameter

i IS 8130-1984:2013
IS 10810(Part-3)1984,
' RA -2016

LIS 10810(Part 5)1984,
' RA -2016

hm el ccc;;;;;;;ccececcc-ecdcecececeec-eemecememmmmmmmmmmmmem e d e mmmmmmmmmme e mmmm e m e m e mmmm————————

Qualitative :
(-)50°C to+50°C 5
Qualitative :
| ()50°C tor50°C |
30°C to 200°C :
0.2% to 200% :
INto2500N :
Qualitative
0.2 micro ohms to 11
ohms '

A AU

Malancha Das
Convenor

Nitan Garg
Program Manager



Laboratory Aadco Testing & Research Laboratory Private Limited,
F-28, Bulandshahar Road Industrial Area, Ghaziabad, Uttar Pradesh

Accreditation Standard ISO/IEC 17025: 2005
Certificate Number TC-8006 (in lieu of T-3157, T-3158) Page 22 of 29
Validity 24.10.2018 to 23.10.2020 Last Amended on --

''SI. ! Product / Material | Specific Test Performed Test Method Specification ' Range of Testing /
: | of Test ' Limits of Detection

o

Tensile strength test 1 1S 7098(Part-1): 1988,

1 RA-2015

1 1S 10810(Part-37):1984,
L XRAR06 Ll
Elongation at break + 1S 7098(Part-1):1988,

1 RA-2015

1 1S 10810(Part-37):1984,
S S S 3oL S SO
+ Winding Test For Formed : IS 7098(Part-1):1988 :
' Wire ' RA -2015 ' :
1 1S 10810(Part-39):1984,
e EARAOM6
Uniformity Of Zinc coating : IS 7098(Part-1):1988

' RA 2015

1 1S 10810(Part-40):1984,
+ Mass of Zinc coating + 1S 7098(Part-1):1988
' 1 RA-2015 '
: 1 1S 10810(Part-41):1984, 5
N (RA-2016 : :
' Resistivity ' IS 7098(Part-1):1988 '
 RA -2015
i 1S 10810(Part-42):1984,

' RA -2016

dmmmmmmmmaaa

: + --------------------- i C. Physical test on
: " insulation

_____________________ .|____________________________

IS 7098(Part-1):1988 RA
-2015
S:10810(Part-6)1984, RA

0.01 to 150mm/0.01 .
0.001 to 256mm/0.001 |

i Test for Thickness of
' Insulation & sheath

PR i s ke

g
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''SI. ! Product / Material | Specific Test Performed ! Test Method Specification ' Range of Testing / :

: of Test + against which tests are Limits of Detection
. iperformed
: + Tensile strength 1 1S 7098(Part-1):1988 RA + 1N to 2500N
: : i Elongation at break 1 -2015 1 2.5% to 650% :
: : 5 1 1S 10810(Part-7)1984, RA 5
S e L1 L S
+ Shrinkage test 1 1S 7098(Part-1):1988 RA + Upto 200°C,
: : ' 1 -2015 i+ 0.1mm to 150mm :
i i : ' 1S 10810(Part-12):1984, ; i
: : : i RA -2016 ; ]
pm=--- L et el foo------om-----------ooo--- ikl e el 1
' ' ' D. Physical test on : ! '
N . Quter Sheath R S ;
: : : Tensile strength 1 IS 5831-1984, RA -2016 + 1N to 2500N, :
+ Elongation at break 1 1S 10810(Part-7)1984, 1 2.5% to 650%
S S . (RA-2006 . S :
: : 1 After ageing 1 1S 5831-1984, RA -2016 i Up to 200°C, :
5 5 j Tensile strength 1 1S 10810 (Part-11):1984, ' 1kN to 5kN 5
S S : Elongation at break (RA2006 125%106%0% :
; : i Loss of mass inairoven IS 5831-1984, RA -2016 i Up to 200°C :
5 i 5 1 1S 10810 (Part-10):1984, + Upto 200g, 5
S S L fRA-2006 L. e e :
: : i Shrinkage test 1 1S 5831-1984,RA -2016 i Up to 200°C :
; i ; 1 1S 10810(Part-12)1984, + Upto 150mm, i
S S e (RA-2016 . e :
: : i Hot deformation tests : IS 5831:1984, RA -2016 i Up to 200°C :
E i ; ' 1S 10810(Part-15):1984, ; E
il .XRA20M6 .l
5 : i Heat shock tests 1 1S 5831-1984, RA -2016 + Qualitative 5
: : ' LIS 10810(Part-14):1984, i Up t0200°C :
5 I ; ' RA -2016 ; 5
pom---  ECEEE L TR R T SRR T O T R EEE R Bl T GREE e 1
' ' ' Thermal stability test ' IS 5831:1984, RA -2016 ' Upto 200°C '
S o iIs10810(ParteO)I984, i ,=
Malancha Das Nitan Garg

Convenor Program Manager
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S S L tRA-2016 . L :
' ' i Insulation resistance test ;IS 5831:1984, RA -2016 1100 X 10° MQ '
5 I ; 1 1S 10810(Part-43):1984, ' (500V DC) 5
e WRAR0T6 Ll
; : + High voltage test (AC) 1 IS 7098(Part-1):1988, 1 0.2kV to 10 kV, ;
: ' i (Room Temp.) 1 RA-2015 i Qualitative :
i 5 ; 1 1S 10810(Part-45):1984, i i
D e e L LRA2016 Ll
! ; i Flammability test 1 1S 7098(Part-1):1988, + Upto 600mm ;
: : : ' RA -2015 : :
5 ; ; ' 1S 10810(Part-53):1984, ; 5
S S e tRA-2006 . e :
: : i Cold bend test ' IS 5831:1984,RA -2016 ' Qualitative :
5 : ' (outer Sheath) ' 1S 10810(Part-20):1984, ' (-)50°C to+50°C 5
S S L tRA-2016 . L :
; . i Cold impact test ' 1S 5831:1984, RA -2016 i Qualitative :
5 I ' (outer sheath) 1 1S 10810(Part--21):1984, 1 (-)50°C to+50°C 5
S e : LRA-2016 . :
' II. ! WIRING ACCESSORIES !
1. Plug and socket LM?!'.(U]Q---------__________i!$_1_2_9_33-_2_99_5_=B_A_:_2_Q1_9______l_Q_l@'it?_tl\{?_____________E
. :outletofrated i Dimensions __ __________ 115 1293:2005, RA-2010 _____:Upto 300mm =
5 : voltage Upto and !-Protectlon against electric : IS 1293-2005, RA -2010 ' Up to 100V :
' ' including 250 : shock : : '
: i volts and rated ! Provision for Earthing 118129322005, RA 2010 TOpto2ov T *:
» current Upto and . i Upto 30 A
; including 16 e R i Qualitative ;
: ; Amperes i Terminals 1 IS 1293-2005, RA -2010 ' Upto 150mm :
b ; ; + Upto 80 N !
S S e i Quallitative
Malancha Das Nitan Garg
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' Range of Testing /
+ Limits of Detection

________________________________________________________

__________________________________________________________________________________

construction requirements
of Fixed socket outlet
 construction of plug and
portable socket outlets

Q

Re3|stance to Humidity

' Insulation resistance

: (After humidity)

USRSy oy .yt g Y

Operatlon of Earthing
contact

+ Making and Breaking

R R

Capacity

' Force Necessary
withdraw the plug . __

Flexible cables and their
connect|on

Mechanlcal Strength

|
_____________________ g

Malancha Das
Convenor

11S1293-2005, RA -2010

IS 1293-2005, RA -2010
IS 1293-2005, RA -2010
IS 1293-2005, RA -2010
IS 3854:1997, RA -2017
1 1S 1293-2005, RA -2010

1 1S 1293-2005, RA -2010

R Eth EELEE PP e PP |

IS 1293-2005, RA -2010
IS 1293-2005, RA -2010

IS 1293-2005, RA -2010

IS 1293-2005, RA -2010
IS 1293-2005, RA -2010

IS 1293-2005, RA -2010

T

i Upto 250°C
: (20 t0 50°C)
Qualltat|ve
Qualltat|ve

* Ambient Temp.250°C
i Qualitative

+ -

: Upto 95%RH
- Qualitative
' Up to 500 V DC
j 2- =(mQ)
' Qualitative
i Up to 5Kv/0.1V
' Qualitative
- Upto to 100° C/O 1°C

i Pf Upto 0.9
' Upto 50A
+ Upto 500V
: Qualitative
' Qualitative
+ Pf Upto 0.9
. Upto 50A
' Upto 500V
i Qualitative
: Up to 600N
i Qualitative
: Up to 60N
- Qualitative
' Impact-150gm,

1 (Low-Temp.

______________________________________________________ 1

------------------------------ e L L TRy

...................................................... ]

------------------------------ LS Rt

...................................................... 1

------------------------------ L LR LR LR

------------------------------ L e L LR L R

------------------------------ e R L L L L TRy

...................................................... ]

]
______________________________________________________ ]
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C 1 i 115°C)1000gm :
+ Compression- 150N ¢
S S e L 1 Qualitative :
' ' ' Resistance to Heat ' IS 1293-2005, RA -2010 ' 0 to 250°C,20N, '
R S b A — i300mm ;
' ' : Compression Test ' 1S 1293-2005, RA -2010 ' Qualitative '
[ bommmmmmmmeaooo s A s i
: : 1 Screw current carrying 1 1S 1293-2005, RA -2010 v 1to 6Nm :
+ parts and connection 1 20 cNmto 120 cNm
S S L b | 1 Qualitative :
' ' ' Creepage Distance & ' 1S 1293-2005, RA -2010 ' 0 01 mm to 150 mm '
{odieieioooeoo..._}Clearance Distance S ;
: : i Resistance to Abnormal | IS :1293-2005, RA -2010 Upto 1000°C :
' heat & to fire ' 0 to 30sec.
R S I e :Qualitative ;
: : i Resistance to rusting 1 1S 1293-2005, RA -2010 T Qualitative :
A i E ! Upto 250°C 5
e ... 1 Qualitative
+ Additional Test on pins 1 1S :1293-2005, RA -2010 + Qualitative
' ' prowded with insulating ' ' '
' sleeves. ;
b eiiieeo....._iImpactTestatlowtemp. i . e emmenas :
2. ; Switches For i Marking 1 1S 3854:1997,RA -2017 i Up to 16A :
: Domestic ' 250V
: : & Similar e L 1 Qualitative :
' i Purposes | Protection against Electric : IS 3854:1997, RA -2017 Up to 100 V/1V '
L | Shock ... R | Qualitative ;
i i ' Terminal and screws ' 1S 3854:1997 , RA -2017  Up to 150mm/0.01 !
S SO e ’+ ______________________________ ; Mm Qualitative ;
' ' : Insulation resistance Test ! IS 3854:1997, RA -2017 ' Up to 500 V DC '
S S R R (2 omQ) E
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: Specific Test Performed Test Method Specification I Range of Testing / :
' Limits of Detection

P

! Electric Strength test T|s 3854:1997, RA -2017 1 Qualitative ‘;
S e 101KVIO0AKY ;

i Resistance to ageing & ' IS 3854:1997, RA -2017 ' Qualitative '
Jmoisture . L SR :
; Temperaturerise 1 15.3854:1997, RA -2017 2 Upt0400°C/1°C :
i Making and breaking 1 1S 3854:1997, RA -2017 i PfUpto 0.9 :
' capacity + Upto50A
+ Upto 500V
Qualitative
i Normal operation 1 1S 3854:1997, RA -2017 + Qualitative
' ' i PfUpto 0.9 :
; ; ' Upto 50A 5
e L +Upto 500V . :
i Mechanical Strength Test : IS 3854-1997, RA -2017 1 10kg '
S A ; Qualitative ;
i Resistance to Heat 1 1S 3854:1997, RA -2017 120N :
5 ; i 0-200°C, i
e e :0t0300mm . :
' Creepage distance and ' 1S 3854:1997, RA -2017 ' Upto 150mm !
iClearance e i LC00tmm ;
i Resistance to Abnormal | IS 3854:1997 , RA -2017 ' Up to 1000°C/0.1°C :
' Heat & fire + 0 to 30sec/1sec
oo Qualitafive
1 Resistance to rusting _____ 1I1S3854RA-2017 i 1 Qualitative :
i Dimensions 1 1S 9537(Part-3)-1983, ' 0.01 to 150mm !
5 5 RA -2017 : ;
: 1 IS 9537(Part-1)-1980, : :
i | RA-2015 E E
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T 1 Uniformity of wall V1S 9537(Part-1)-1980, 10.01 to 150mm ‘;
L umqk_n@_s_s __________________ iRA2015 R ;
! ! 1 Bending Test 1 1S 9537(Part-3)-1983, i Qualitative !
S S e RA-2017 . e ;
: ' i Compression Test v IS 9537(Part-1)-1980, i 125N,320N, :
i i 5 ' RA -2015 1 750N,1250N, i
L ez meeaeeae L JA000N_ ;
' ' ! Impact Test : IS 9537(Part-1)-1980, : Qualitative '
Lo TS iRA2015 LSS ;
' Collapse Test HTS 9537 (Part-1)-1980, ' Qualitative :
S S f 1 RA-2015 L. i ________________________ ;
' ' ! Resistance to Heat Test ! IS 9537(Part-3)-1983, ' 0.1°C to 300°C v
S S L ___________________________ (RA2017 L S ;
: . i Resistance to Burning 1 IS 9537 (Part-1)-1980, 1 0.01mm to 1000mm
o s | RA-2015 s s
pommn-  EEECEET T EET R R T OO R R T T TR oo 1
' ' : Electrical Strength ' 1S 9537(Part-1)-1980 + 0.1 to 5kV '
S S S iRA201S :Qualitative :
: + Insulation resistance i IS 9537(Part-1)-1980, i Qualitative |

| RA 2015 :
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. BUILDING MATERIAL T '
1. Reinforced { Rebound hammer FiS13311 (Part2) 1992 {i0to 60 Nimm?
' ' concrete ! : (RA 2013) ! '
» structures + Depth of Carbonation + BS: 1881 (Part 201) 1986 + Upto 100 mm
i i ' Low Strain Pile Integrity ! ASTM D 5882 — 07 ' 2mto 80 m i
P 5 L 1S 14893 — 2001 5 5
! : ! ! (RA 2005) ! :
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